Jale) JT X0 5 TOYOTA LANDCRUISER
4 >

ACCESSORIES 4
@ AETN @ To &
I | / T‘ T\
‘H; “ J ,.11\ ‘ ‘ \\_ﬁ
“u“""if,fjff@ B & NS
Nut M10 x 1.25 , 9 Pcs. U Bolt M12 x 1.5, 2Pcs. Bracket, 2 Pcs. LR
@ @ 14 ‘
N QP [ )
/4 J L ;,'_y
Bolt M6 x 1.0 x 20, 8 Pcs

Square Washer M12 ,32 Pcs

0)
Spring Washer M12 , 14 Pcs Bracket, 1 Pc Bolt M5X25, 2 Pcs
® ® ® ——
A~ /
{M\\ =
\YJ, | ==
- ‘ ~ ‘.‘\*x_
Nut M12x 1.5, 10 Pcs Washer M10, 16 Pcs. Filler Rubber ,1 SetLR

Nut M12x1.75,2Pcs

Washer M6, 8 Pcs

Rubber , 2 Pcs




2Ll 21 ) TOYOTA LANDCRUISER
| > < 200 SERIES REAR BAR

ACCESSORIES

11
Truck Frame

Trailer Hits




I ACCESSORIES

[ale] J1  EX-1i 59 TOYOTA LANDCRUISER
<) 200 SERIES REAR BAR

X 1.
(e E
& \ :
2\

wez

Adjustable Offset Head, 1Pc.

Q@

A
ﬂ\\ ‘w /

>
|

0

Jerrycan Holder, 1Pc.

|
I

©)

Lock Arm, 2Pcs.

LED. Light, 2Pcs.

Seal Waterproof, 2Pcs.

Support Washer M30, 4Pcs.

Main Bearing, 2Pcs.

Support Bearing, 2Pcs.

Support Washer M20, 2Pcs.

Nut M22 x 1.5, 2Pcs.

Pin, 2Pcs.

Bolt M6 x 1 x 15, 10Pcs.

Bolt M6 x 1 x 15, 2Pcs.

Washer M6, 8Pcs.

Nut M6 x 1, 8Pcs.

Bolt M4 x 0.5 x 15, 2Pcs.

(&)

(==

Number Plate Light, 1Pc.

Washer M4, 2Pcs.

Nut M4 x 0.5, 2Pcs.




(o) 1 X0 - TOYOTA LANDCRUISER
hXh 200 SERIES REAR BAR

ACCESSORIES

™ "
* Al g
f ~ > e r ,, /,

= \/m( s // S Cngd S
: o , J.: .ﬁ;\\ Jm =
— i |e2e [ p: s o
D | [RS8 N el
N~ | . | & ) o ,
| | O\ \W 8| L,,.Au ﬁ,,i == ]
. SN e
— Number Plate M

> (D‘\_,,\ )‘ =t
N

) T~ Rear Bar




	022-02 VX200-1 copy
	022-02 VX200-2
	022-02 VX200-3
	022-02 VX200-4

